GENERAL ASSEMBLY

ABOVE LIFT RING

(85) (81)NSIDE SHIELD

REARLEFT CORNER(E2) {(50)BACK SIDE OF CROSS BAR

BOTHSIDES

BOTH SIDES(80)

’ Pl
’ EhBI‘I‘iIIﬂIIIII 24 80BBD291



—
aoooumcnbwmnal%

O a b BB DDA DSEDMDDEDOWWWWWWWWWNDNNDDNNNNDDMNNNONMNNNRERPRREPRERRPRRRERPRLPR
P O O© 0o ~NO O~ WNPEOOOWOWMNOOORMAWNMNPEPOOONOOUDAWNRERPROOOWONOOOGMWDNLEREO

GENERAL ASSEMBLY

Part ID
M30173
M30022
M30023
M30047
950002
M30067
M30110
M30074
M30075
M30070
M30182
M30172
M30079
M30080
M30081
M30082
M30085
M30147
P601500
P604700
P259150
P350700
P133060
P605000
P135101
P127204
P851104
P850104
P850105
P850107
P158003
P155300
P155350
P155400
P155450
P155850
P157200
P851108
P100403
P110912
P160251
P108508
P108512
P100603
P100604
P100605
P100609
P100806
P100812
P100820
M5000-9

80BBD291

Part Description
WELDMENT: MAIN FRAME

COUPLER: CONVEYOR SHAFT
MOUNT: CYLINDER, REAR
SHIELD: FRONT, LOWER
SHIELD: FRONT, UPPER
FRAME: LIFT

BRACKET: CONVEYOR RISER
ASSEMBLY: CONVEYOR
CONVEYOR: HOLD DOWN
SHIELD: REAR

ASSEMBLY: DRAG

POINT: DIGGER

SPACER: BUMPER

HANDLE: HOPPER DOOR
BUSHING: LATCH PIVOT
WELDMENT: HOPPER
ASSEMBLY: SEPARATOR
HOLDER: SPRING

SPRING: EXTENSION
SPRING: EXTENSION
CYLINDER: HYDRAULIC, 1 1/2" X 4"
MOTOR: HYDRAULIC, CHAR-LYNN 2000
GROMMET: RUBBER

PAD: BUMPER

BOLT: EYE, 3/8"

U-BOLT: 3/8"X 1 1/2" X 2 1/4"
WASHER: LOCK, 1/4"
WASHER: FLAT, 1/4"
WASHER: FLAT, 5/16"
WASHER: FLAT, 7/16"

NUT: NYLOCK, 1/4"

NUT: JAM, 5/16"

NUT: TOP LOCK, 5/16"

NUT: JAM, 3/8"

NUT: TOP LOCK, 3/8"

NUT: TOP LOCK, 1/2"

NUT: JAM, 1/2"

WASHER: LOCK, 1/2"

BOLT: HEX, 1/4" X 3/4"
SCREW: CAP, SOCKET HD, 1/4"X1 1/4"
NUT: KLIK, 1/4-20

SCREW: SET, 5/16" X 1/2"
SCREW: SET, 5/16" X 3/4"
BOLT: HEX, 3/8" X 3/4"

BOLT: HEX, 3/8" X 1"

BOLT: HEX, 3/8" X 1 1/4"

BOLT: HEX, 3/8" X 2 1/4"

BOLT: HEX, 1/2" X 1 1/2"

BOLT: HEX, 1/2" X 3"

BOLT: HEX, 1/2" X 5"

KEY: SQUARE, 5/16" X 3"

25

52
53
54
55
56
57
58
59
60
61
62
63
64
65
66
67
68
69
70
71
72

ltem Qty

N WWNOWOOORRENRRENWNERRPRPRR R

Part ID
M30139
P100503
P100506
M30184
M30185
P136000
P110512
P975107
P977910
P977900
P970001
P970002
P970003
P970300
P104605
P850106
P150601
M30178
P104403
P150400
P100807

Part Description
LOCK: HOOD

BOLT: HEX, 5/16" X 3/4"

BOLT: HEX, 5/16" X 1 1/2"
SCREEN: WOVEN, 1/2"
SCREEN: WOVEN, 3/4"

TUBE: MANUAL

SCREW: CAP, SCKT HD, 5/16"X3"
DECAL: DANGER SHLD MISSING
DECAL: DANGER KEEP CLEAR
DECAL: WARNING, GUARDS
DECAL: CHERR. RIGHT

DECAL: CHERR. LEFT

DECAL: CHERR REAR

DECAL: DANGER ROTATING PT
BOLT: CARRIAGE, 3/8" X 1 1/4"
WASHER: FLAT, 3/8"

NUT: HEX, 3/8"

SCREEN GUIDE

BOLT: CARRIAGE, 1/4" X 3/4"
NUT: HEX, 1/4"

BOLT: HEX, 1/2" X 1 3/4"

" Cherrington



80BBD291

26

%5
m
=
L
7,
%
<
T
o
=
T
)
=
<
_
T
L
T
=

" Ehaﬁ%nmn



—

N RNNRNN R R R B R B PP e
O B WN P O © 0 ~N o 0~ WN P O

WHEEL AND HITCH ASSEMBLY

Part ID
M30000
M30027
M30031
M30026
M30066
M30203
P750001
M30205
M30202
M30091
M6726
M30133
M30132
P762200
P756163
P756166
P116256
P850106
P850107
M5462
M6223
P850812
12 P155450
5 P155850
2  P155851

Qty
1
1
1
1
1
1
2
2
1
1
1
2
2
4
2
2
2
2
2
2
2
2

80BBD291

Description
MAIN ASSEMBLY

800 HITCH TONGUE BASE
GAGE WHEEL MOUNT

17/8 BALL HITCH PIVOT TONGUE
HITCH JACK

800 HYDRAULIC ASSEMBLY
GAGE WHEEL AND TIRE

REAR WHEEL AND TIRE

800 SWITCH ASSEMBLY

POWER PIG TAIL

CABLE ASSEMBLY

WHEEL HUB ASSEMBLY

REAR HUB SPINDLE

BEARING CONE: 1”

GREASE SEAL

DUST CAP

PIN: COTTER, 5/32” X 1 1/2”
WASHER: FLAT GALV- 3/8”
WASHER: FLAT, 7/16”

WASHER: 3/16” X 1/2” ID X 2 1/4” OD
WASHER: 3/16” X 1/2” ID X 3” OD
WASHER: SAE, 3/4”

NUT: TOP LOCK, 3/8”

NUT: TOP LOCK, 1/2”

NUT: SERRATED FLANGE, 1/2”

OB B DB D D D DD DAND W WWWWWWWwwWwNNDNDDNF
S ©®No0bh®NMRPROO®N®OARKO®NREOOC®NOI|S

I—‘I—‘HHCDG)@I—‘I—‘I—‘HI\)HHI\JI—‘NHI\)I—‘HCONNODB

Part 1D
P756165
P156402
P100603
P100605
P100606
P100612
P100806
P100807
P100808
P100814
P101220
P100815
P977930
P978001
P128901
P120500
P128660
P781001
P100503
P850104
P155350
P974000
P297310
P370190
P610700

Description
NUT: WHEEL, 1/2”-20

NUT; SLOTTED HEX, 1”-14
BOLT: HEX, 3/8” X 3/4”

BOLT: HEX, 3/8” X 1 1/4”
BOLT: HEX, 3/8” X 1 1/2”
BOLT: HEX, 3/8” X 3”

BOLT: HEX, 1/2” X 1 1/2”
BOLT: HEX, 1/2” X 1 3/4”
BOLT: HEX, 1/2” X 2”

BOLT: HEX, 1/2” X 3 1/2”
BOLT: HEX, 3/4” X 5

BOLT: HEX, 1/2-13NC X 3 3/4”
DECAL: JACK ROTATION
DECAL: CHERRINGTON 800
CABLE CLAMP,1/4 X 3/8 HOLE
TOW BALL 1-7/8”-NOT SHOWN
COLLAR CYL STOP 3/4
STROKE CONTROL KIT 7/8
BOLT: HEX, 5/16” X 3/4”
WASHER: FLAT, 1/4”

NUT: TOP LOCK, 5/16™

DECAL SAFETY SHEET

GAUGE: TIRE PRESSURE-NOT SHOWN

METER, HOUR
ENGINE DRAIN HOSE-NOT SHOWN

" Cherrington



CONVEYOR ASSEMBLY

5
3

(OGD\I@U'I#OQNH|

10
11
12
13
14
15
16
17
18
19
20
21
22
23

Qty PartID

1
1
1
5
1
1
4
2
1
1
9
9
4
1
8
3
1
2
8
3
1
1
2

N O

[op]

N

M30015
M30016
M30006
M30073
M30007
M30008
M30086
M30189
M30088
M30089
M30092
M30093
P852608
M5009-5
P155350
P155450
P155850
P157200
P103504
P100604
P102805
P100806
P098810

" Ehe%%ﬁ:gtnn

Description

FRONT CONVEYOR SHAFT

REAR CONVEYOR SHAFT

CONVEYOR SUPPORT WELDMENT
1-1/4” MODIFIED FLANGE BEARING
CONVEYOR ADJUSTMENT BRACKET L
CONVEYOR ADJUSTMENT BRACKET R
WEAR STRIP *REPLACE WITH 71.000271M
CONVEYOR CHAIN WELDMENT

3.219 LG CONVEYOR SHAFT SPACER
1.125 LG CONVEYOR SHAFT SPACER
FLIGHT BLADE RIGHT HAND

FLIGHT BLADE LEFT HAND

1/2” HARD WASHER

3/16” X 1/2” X 1-3/4” WASHER

5/16” TOP LOCK NUT

3/8” TOP LOCK NUT

1/2” TOP LOCK NUT

1/2” JAM NUT

5/16-18 X 1.00 FLAT HD CAP SCREW
3/8” X 1" HEX BOLT

1/2” X 1-1/4” FINE THD HEX BOLT

1/2” X 1-1/2” HEX BOLT

1/2” X 2-1/2” FULL THD HEX BOLT

28

80BBD291



GROOMER & SEPARATOR ASSEMBLY

Item Qty PartlID
1 1 M30067
2 1 M30110
3 1 M30023
4 1 P259150

P259151
5 1 P601500
6 1 P604700
7 6 P127204
8 4 P155400
9 12 P155450
10 2 P155850
11 2 P100605
12 2 P100609
13 1 P100812
14 1 P100820

80BBD291

SEE SEPARATOR ASSEMBLY

Description
LIFT FRAME

CONVEYOR RISER BRACKET
REAR CYLINDER MOUNT

HYDRAULIC CYLINDER 1-1/2” X 4”

SEAL KIT

EXTENSION SPRING
EXTENSION SPRING
U-BOLT 3/8” X 1-1/2” X 2-1/4”

3/8”
3/8”
1/2”
3/8”
3/8”
1/2”
1/2”

JAM NUT

TOP LOCK NUT
TOP LOCK NUT

X 1-1/4" HEX BOLT
X 2-1/4" HEX BOLT
X 3”HEX BOLT

X 57" HEX BOLT

29

SEE DRAG ASSEMBLY

" Cherrington



GROOMER BAR ASSEMBLY

Item Oty PartID

M30182

M30181
M30183
M30180
P104505
P155350

b wN R
© O R R

" Eherrmgtnn

Description

GROOMER BAR ASSEMBLY
(Includes Items 1-5)

DRAG COMB MOUNT

SNOW COMB

DRAG COMB STRAP

5/16” X 1-1/4” CARRIAGE BOLT
5/16” TOP LOCK NUT

80BBD291



SEPARATOR ASSEMBLY

ITEM QTY PART#

80BBD291

1

NFRPRPMAMRPRPNRPRPMRPNREREPR

P350500
P350501
M30018
M30019
M30020
P761100
P851104
P851106
P852608
P155400
P157200
P108505
P100404
P100603
P098608
P100804
P100812

DESCRIPTION

PARKER MOTOR TCO0130FS100AAA

SEALKIT

SEPARATOR MOUNT
SEPARATOR MOTOR MOUNT
SEPARATOR ARM
SNUGULATOR 2500BD1X
1/4” LOCK WASHER

3/8” LOCK WASHER

1/2” HARD WASHER

3/8” JAM NUT

1/2” JAM NUT

5/16” X 5/16” SET SCREW

1/4” X 1” HEX BOLT

3/8” X 3/4” HEX BOLT

3/8” X 2" FULL THD HEX BOLT
1/2” X 1” HEX BOLT

1/2” X 3" HEX BOLT

31

,' Cherrington



16209908 43 uol6uLtJay
oy

¥
/A
LY ...
L “
2
-
1 T
) ig) = i
,.M\ f =
ot A
\ L
N
®
“_ .r.,_ ...M_qm.l_ -
O —
=1 e
) WP N /
o V9, 4 /
9 lg 'y %
y 5 RN Y &= P
I ; ¥ -
a¥ [ P
L 1Y ¥
e A e -
B [ BT
™ i = = = h
Sy e
.
& Pl : Fant S
d -..r.l_ )
e h & -
P 2 - . <>
; = -
LW 4 ‘
§ £
|J..W. _f.i}.. 1...“.__ = f -
P )
-
o ) -
& - .
. a . e -
v N
o 5
3
i
TR o
YA AC e,
ARSI TS
b A

AT18INISSV JI'TNVIAAH 008




800 HYDRAULIC ASSEMBLY

Part ID
M30062
M30059
P370100
P133210
P555350
P293110
P291106
P291110
P360100
P360105
P360110
P610200
P371850
P610100
P610300
P610400
P267390
P261551
P276430
P267270
P276450
P261410
M30063
P276490
P276202
P261525
P246242
P245050
P255028
P251028
P255971

l—‘l—‘l—‘l—‘NNI—‘r\)I—‘O)I—‘I—‘HHHI—‘HI—‘I—‘I—\I—‘I—‘I—‘NI\)I—‘HI—‘HHHB

80BBD291

Description
HYDRAULIC RESERVOIR

ENGINE MOUNT PLATE
6.5 HORSE POWER HONDA ENGINE
PUMP MOUNT

GEAR PUMP

VALVE: SOLENOID 2 SPOOL
CARTRIDGE SOLENOID

ColL

COUPLING: DRIVE, 5/8”
COUPLING: DRIVE, 3/4
COUPLING INSERT

FILTER: FLOW EZY

FILTER ELEMENT

FILLER CAP

TANK STRAINER

LEVEL SIGHT PLUG

REDUCER BUSHING: 20MP-12FP
ADAPTER: 8MJ-8MB45

ADAPTER: 10MB-10MJ

NIPPLE: HEX, 3/4, 12MP-12MP
ADAPTER: 12MB-12M]

ELBOW: 4MP-4MJ90

ELBOW WITH ORIFACE

ELBOW: 12MP-12MJ90

ELBOW: 10MB-10MJ90

ADAPTER: 6MJ-6MB45

HOSE: 1/4”, 4FIX-4FJX 42"

HOSE: 1/4”, 4FIX-6FJX 50"

HOSE: 5/8”, 12FJX-10FJX 28"

HOSE: 1/2”, 8FIX-8FJX 28"
SUCTION HOSE: 3/4”, 12FJX-12FIX90°

33

29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50

*

Item Oty Part ID

P259150
P259151
P133030
P850104
P851105
M30204
P851106
P155350
P150600
P102504
P100506
P100603
P100605
P276215
P265550
P244160
P248042
P248060
P248036
P267305
P261450
P350700
P350500

[T N U NG NN

[EN
(63}

R P P P PP P R RPN NMNNDASDN©OS

Description
CYLINDER: HYDRAULIC, 1 1/2 X 4”

SEALKIT

RUBBER MOUNT

WASHER: FLAT, 1/4”
WASHER: LOCK, 5/16”
PLATE: VALVE MT
WASHER: LOCK, 3/8”

NUT: TOP LOCK, 5/16

NUT: COARSE THREAD, 3/8”
BOLT: HEX, FINE THD, 5/16” X 1”
BOLT: HEX, 5/16” X 1 1/2
BOLT: HEX, 3/8” X 3/4”
BOLT: HEX, 3/8” X 1 1/4”
ADAPTER: 10MB-6MJ

TEE: 6FIX-6MJ-6MJ

HOSE: 1/4”, 4FJX-6FJX 16”
HOSE: 3/8”, 6FIX-6FJX 42”
HOSE: 3/8”, 6FIX-6FJX 60”
HOSE: 3/8”, 6FIX-6FJX 36”
ADAPTER: 4MJ-2MP
ADAPTER: 4MJ-4MB
MOTOR: CONV, C/L 104-1026
MOTOR: SEPERATOR 950

REPLACEMENT PARTS -NOT SHOWN

" Cherrington



OPTIONAL COLLECTION BAG ASSEMBLY

A collection bag assembly is available as an add-on option to your Model 800.

e
Cherrington 34 80BBD291



OPTIONAL COLLECTION BAG ASSEMBLY

&
3

@OO\ICDO'I-POJNI—‘|

80BBD291

I\JI\JI\)I\)HU‘IHLLHHHI—‘I—‘B

Part ID
M30157
M30158
M30159
M30161
P601050
P851104
P100402
P100406
P126272
M30156
M30155
M30162
P850107
P100804

Description
BAGGER TOP HOLDER

TOP HOLDER BRACKET
COLLECTION BAG

BAG LATCH

SPRING: COMPRESSION, .48 OD X 1"
WASHER: LOCK, 1/4"

BOLT: HEX, 1/4" X 1/2"

BOLT: HEX, 1/4" X 1 1/2"

POP RIVET: LARGE FLANGE, 1/8" X 3/8"
BAGGER CROSS BAR

BAGGER MOUNT

COLLECTION BAG ASSEMBLY
WASHER: FLAT, 7/16"

BOLT: HEX, 1/2" X 1"

35

" Cherrington



800 WIRING DIAGRAM

r F e ..'!_
R WRS B - ’ p el - I . -
2 eV T Gt T
o 1
e : .fl' - t il
i Ill [
wHllE Ill." | RANCE Wl )
W8 2 KOLD FOSLTIN }},—1“;
BOTH SalTeet
Ih_1tch 1?wer 'L\ ‘%ﬁ;‘.\ = \T o Ei
- hitch raise /_conveyor rey IL
§ ; # -: 'y T
hitch lower conveyor reverse . . ,‘.‘r ﬁuo\:,‘;'_ 4 \"‘3" - i “: -
|f'3-=::;.* L = l‘::%'}:\\ o A ':.<< b
hitch raise conveyor forward & .«-,:4-':"'-‘9‘r \\’-’{:;‘-f"ﬁ; R
"FH It : < N #pwi conveyor fwd
oy Wil . wri v ground (- negative)
*E“"}.%'i- J ", SOLDER ALL GROUND WIRES AND APPLY SHEINE TLA
1 W &
- : : FRm
Item Oty PartID  Description
1 1 M30064 CONTROL BOX
2 1 M30065 CONTROL BOX COVER
3 1 P259999 STRAP, VELCRO
4 1 P296600 CABLE GRIP SMALL
5 1 P296700 CABLE GRIP LARGE
6 2 P298185 TOGGLE SWITCH (MOM-OFF-ON)
7 1 P295016 MALE BETTS CABLE 8 FT
8 1 R99000016 16GA5 CONDUCTOR CABLE 156”
9 7 P295045 #6 RING TERMINAL
10 4 P297544 BODY, METRIPAK 150
11 8 P297542 TERMINAL, METRIPAK 150
12 8 P297543 SEAL, METRIPAK 150
13 4 P297545 CONTACT, METRIPAK 150
14 1 P977985 COVER DECAL
15 1 P295065 CONNECTOR,; 14-16 GABUTT
16 1 P104403 CARRIAGE BOLT; 1/4 X 3/4
17 1 P850105 FLAT WASHER 5/16”
18 1 P850104 FLAT WASHER 1/4”
19 1 P150400 HEX NUT 1/4”
,’ l:hﬂl‘l‘lllﬂlllll 36 80BBD291



	01  GENERAL ASSEMBLY
	02  WHEEL & HITCH ASSEMBLY
	03  CONVEYOR ASSEMBLY
	04  GROOMER & SEPARATOR ASSEMBLY 
	05  GROOMER ASSEMBLY
	06  SEPARATOR ASSEMBLY
	07 HYDRAULIC ASSEMBLY
	08  COLLECTION BAG ASSEMBLY
	WIRING DIAGRAM



